
  

User:  jdmpx  |  Contact Us

Parts Catalog - Option Detail   

Electronic Parts Catalog - Option Detail

Option Group Graphic Film Card Date

PP20035-
07 10.06 pp203gw II 30-DEC-10

Engines ISM CM570, ISM CM570/870, ISM CM875, ISM CM876, ISM CM876 E, ISM11 CM876 M103, ISM11 CM876 SN, M11
CELECT, M11 CELECT PLUS, M11 MECHANICAL, QSM11 CM570, QSM11 CM876

SMALL | MEDIUM | LARGE
 

Cart Ref No Part Number Part Description Required Remarks

View My Cart

  PP20035-07 Turbocharger   

https://qsservices.cummins.com/qshd/feedback.php?productid=1
javascript:swap_img('pp203gw','/rtgraphics/english/parts/pp/2/pp203gw_sm.png');
javascript:swap_img('pp203gw','/rtgraphics/english/parts/pp/2/pp203gw_md.png');
javascript:swap_img('pp203gw','/rtgraphics/english/parts/pp/2/pp203gw_lg.png');


     Turbocharger

     Engine Aspiration: Charged

     Air Cooled

     Turbo Mtg Flange Bolt Circle

     Diameter: 129.06mm (5.08 in.)

     Turbocharger Type: Wastegate

     Wastegate Rod-to-Crank Angle

     (Deg): 90

     Turbocharger Size/Model:

     19cm Squared HX55

     Closed Crankcase Ventilation

     Compatible: No

     CPL: 8543, 8544, 8545, 8546.

      

 4955714 Turbocharger Kit 1  

       4043707 Turbocharger 1  

1           3037537 O-Ring Seal 1  

2           3502231 Oil Slinger 1  

3           3592892 Hexagon Head Set Screw 3  

4           3504967 Plain Washer 3 Holset Part Sold Only in Kits

5           3591206 Mounting Spacer 3  

6           3519163 Drive Screw 2  

7           3521441 Split Ring Seal 1  

 8           3522597 Roll Pin 2  

9               Item not on this version

10           3527651 Cover Plate 1  

11           3528094 Oil Baffle 1  

12           3528096 Oil Seal Plate 1  

13           3528204 Regular Hexagon Nut 2 1/4 - 28 UNF



14           3528221 Retaining Ring 1  

 15           3528414 Regular Hexagon Jam Nut 1  

16           3529372 Regular Hexagon Nut 2 1/4 - 28 UNF

17           3529852 V Band Clamp 1  

18           3532195 Mounting Spacer 3  

 19           3534292 Hexagon Head Set Screw 3  

20           3533038 Turbocharger Heat Shield 1  

21           3534109 Thrust Collar 1  

22           3534833 Turbocharger Bearing 2  

23           3595763 V Band Clamp 1  

24           3535575 Turbocharger Bearing Housing 1  

 25           4035887 Turbocharger Compressor Impeller 1  

26           3535983 Shaft Wheel Rotor 1  

 27           4040639 Actuator Bracket 1  

 28           4036914 Compressor Housing 1  

29           3591655 Turbocharger Thrust Bearing 1  

 30           3597518 Adjusting Link End 1  

 31           4037622 Turbocharger Actuator 1  

 32           3592774 Turbine Housing 1  

33           3709510 Retaining Ring 4  

34           3723863 Retaining Ring 1  

35           3758848 Split Ring Seal 1  

36           3760250 Lock Nut 1 M8 X 1.25.

37           3762915 O-Ring Seal 1  

38           3899343 Turbocharger Gasket 1  

 39           3518004 Lock Washer 3 M6

40           3538468 Plain Hose 1  

41           5271773 Hose Clamp 2 10.5 - 13mm

42              2 Not in this version.

           3533707 Retaining Ring 1 Item not shown on art.



43 3088984 Turbocharger Gasket 1  

44 3095798 Double End Plain Stud 2  

45 3818824 Hexagon Flange Nut 4 M10 X 1.50.

      

      

 4352298 Turbocharger Kit A/R  

        3792809 Turbocharger 1  

            3527619 Dataplate 1  

           3595544 Plain Hose 1  

            3792807 Turbocharger 1  

        4032517 Turbocharger Gasket Kit 1  

           3037537 O-Ring Seal 1  

           3088984 Turbocharger Gasket 1  

           3682177 O-Ring Seal 1  

           3899343 Turbocharger Gasket 1  

           3922794 O-Ring Seal 1  

 
© 2019 Cummins Inc., Box 3005, Columbus, IN 47202-3005 U.S.A. 

Terms of Use and Disclaimers  |  Recommended System Requirements 
Need Assistance? Please click on the Contact Us button in the top right corner of any page.

https://quickserve.cummins.com/qs3/qsol/terms.html
https://quickserve.cummins.com/qs3/qsol/system_requirements.html

